
A Guide to Decisionmaking

Technology Options
for Urban Sanitation in India

Government of India

ACKNOWLEDGMENTS
The Guidance Note has been peer reviewed by Dr. R. Sethuraman (CPHEEO),
Eduardo A. Perez, Kevin Tayler, Pravin More, Martin Gauss

AUTHORS
Jonathan Parkinson, Kevin Tayler, Jeremy Colin, and Asit Nema

TASK MANAGER
Soma Ghosh Moulik

TEAM MEMBERS
Sara Almqvist and Vivek Raman

Edited by: Anjali Sen Gupta
Pictures by: Sajid Darokhan, C. Ajith Kumar, WSP-SA/Guy Stubbs
Designed and Printed by: Roots Advertising Services Pvt Ltd

S
ep

te
m

be
r 

20
08

Water and Sanitation Program-South Asia
The World Bank
55 Lodi Estate, New Delhi 110 003
India

Phone: (91-11) 24690488, 24690489
[...]
percent BOD removal (COD removal: 65 percent to 90 percent) depending on
biodegradability of the wastewater.

■■■■■ Treatment efficiency increases with retention time but the number of ponds is not of
major significance (splitting one pond into two ponds may increase performance by
approximately 10 percent).

■■■■■ Pond systems continue to operate well when overloaded beyond their theoretical
design loads, but they will invariably fail if they are not maintained.

■■■■■ Treatment in anaerobic and facultative ponds is based on microbial activity and
settlement of suspended solids and sludge, while in maturation ponds it is achieved by
solar radiation, predation by zooplankton, and the acidity created by photosynthesis.



105

Operation and maintenance requirements

■■■■■ The commissioning of facultative ponds involves the development of algal culture and a
heavily loaded anaerobic pond may release a bad odor until a layer of scum seals the
surface.

■■■■■ Routine operation and maintenance is easy but arrangements must be made for sludge
removal. This is often done by emptying ponds and manually digging out the sludge.
Alternatively, sludge can be removed under hydrostatic pressure using pumps mounted
on rafts.

■■■■■ Spraying to prevent fly breeding may be required at various times of the year.

Additional treatment requirements

■■■■■ The three-stage process is a complete treatment system. The only additional
requirement is for sludge treatment after its removal from ponds.

Limitations and risks

■■■■■ Ponds require a lot of land, at least 5 m2 per person.
■■■■■ Underdesign, hydraulic short-circuiting, and poor operation and maintenance can all

reduce performance.
■■■■■ Possible problems related to odor and insects if the ponds are not managed properly, or

are overloaded.

Management arrangements

■■■■■ Performance and operation and maintenance practices need supervision and monitoring.

How much do they cost?

■■■■■ Capital costs: Rs 1.5 million/MLD capacity (US$36,500/MLD).

Sources of further information

■■■■■ Mara, D. D. 1997. Design Manual for Waste Stabilization Ponds in India. Lagoon
Technology International, Leeds, United Kingdom (www.leeds.ac.uk/civil/ceri/water/
tphe/publicat/pdm/india.html).

■■■■■ Arthur, J. P. 1983. ‘Notes on the Design and Operation of Waste Stabilization Ponds in
Warm Climates of Developing Countries’. Technical Paper, n. 7, Washington, D. C.

■■■■■ Pescod, M. B. 1992. Wastewater Treatment and Use in Agriculture. Food and
Agriculture Organization (FAO) Irrigation and Drainage Paper 47. United Nations
(www.fao.org/docrep/T0551E/t0551e05.htm).

■■■■■ www.irc.nl/page/14622 IRC. 2004. ‘Waste Stabilization Ponds’.

Part D: Toolkit



A Guide to Decisionmaking: Technology Options for Urban Sanitation in India

106

Wastewater and Fecal Sludge Treatment: Activated Sludge Process

What is it?

■■■■■ This process involves rapid mixing and aeration of the wastewater, either by
mechanical surface aerators or a submerged compressed air system, to create optimal
conditions for treatment.

■■■■■ The aeration basin is followed by a secondary clarifier (settling tank) designed to
remove suspended micro-organisms (flocs) prior to discharge. Active biomass is
returned to the aeration tank.

Where is it applicable?

■■■■■ Widely used for the treatment of municipal wastewater from medium to large towns
where land is scarce and power is reliable.

Mode of operation

■■■■■ Vigorous aeration elevates dissolved oxygen to create optimum conditions for aerobic
bacterial growth. The bacterial population is maintained in suspension and grows
rapidly, consuming large quantities of organic matter.

■■■■■ A fraction of the settled microbial sludge is pumped back from the secondary clarifier to
maintain an active population of micro-organisms and an adequate supply of biological
solids for the adsorption of organic material.

■■■■■ Provided the reactor is well operated, a very good removal of BOD and suspended
solids can be achieved, though pathogen removal is low.

■■■■■ Performance is critically dependent on the performance of secondary clarifier and the
sludge settling characteristics.

■■■■■ Sludge production depends on the sludge retention time in the reactor (an extended
aeration process can reduce the quantity of sludge produced). Excess sludge is
removed from the secondary clarifier and pumped to a separate sludge-handling
process.

Operation and maintenance requirements

■■■■■ A continuous supply of oxygen and sludge is essential; hence maintenance of the
aeration equipment and sludge pump is important.

■■■■■ Careful monitoring and control of concentrations of suspended sludge solids and
dissolved oxygen levels in the aeration tank is required.

Additional treatment requirements

■■■■■ Pretreatment: There is usually a need for primary sedimentation, but in many cases it is
omitted, with only preliminary screening provided.



107

■■■■■ Posttreatment: The treated effluent from the secondary clarifier may require additional
treatment depending on the discharge requirements.

■■■■■ Sludge production and treatment: Provision must be made to digest, dewater, and
dispose of excess sludge.

Limitations and risks

■■■■■ High energy consumption results in high recurring costs.
■■■■■ Performance is adversely affected due to interruptions in power supply, even for short

periods of time, due to impacts on aeration process and sludge recirculation.
■■■■■ Foaming, particularly in the winter, may adversely affect the oxygen transfer, and

hence performance.
■■■■■ Mixing of industrial effluent with domestic wastewater can lead to toxicity and major

malfunctioning.

Management arrangements

■■■■■ The activated sludge process is technically complex and requires a highly competent
and trained supervisor and workforce to be able to operate the system effectively.

How much does it cost?

■■■■■ Smaller capacity plants tend to incur relatively high costs per volume of treated wastewater.
■■■■■ Capital costs: In the range of Rs 4.2–4.8 million/MLD (US$0.10–0.12 million/MLD).

Approximately 55 percent cost is for civil works and remaining 45 percent is for
electrical and mechanical works.

■■■■■ Operating costs: In the range of Rs 0.43–0.52 million/year/MLD (US$10,500–12,600/
year/MLD).

Figure 17: Activated Sludge Process

Part D: Toolkit

Primary effluent

Return
sludge

Aeration tank
Secondary
effluent

Final
clarifier

Air compressor

Recycle
pump



A Guide to Decisionmaking: Technology Options for Urban Sanitation in India

108

Wastewater Treatment: Biological Trickling Filter

What is it?

■■■■■ An ‘attached-growth’ system comprising a circular tank filled with a bed of crushed
aggregate, cylindrical plastic or foam blocks. Wastewater trickles vertically through the
filter and the biomass growing on the media removes organic matter under aerobic
conditions.

Where is it applicable?

■■■■■ Can be used as a standalone treatment or a preliminary treatment for high strength
wastewater in combination with activated sludge process or as a posttreatment
operation for UASB effluent.

■■■■■ Land requirement: Between 0.28 to 0.65 hectare/MLD.

Mode of operation

■■■■■ A rotating arm distributes wastewater across the surface of the filter bed. Effluent is
drained at the bottom.

■■■■■ Micro-organisms growing on the media break down organic material to produce a
consistent effluent quality and sludge with good settling characteristics.

■■■■■ Bacteria use oxygen to convert ammonia in the effluent to nitrate and the BOD is
reduced by 65–85 percent, nitrogen by 10–20 percent, and coliform bacteria by
60–90 percent.

■■■■■ Recirculation of effluent may be required to avoid low flow conditions and reduce odor
and flies.

Operation and maintenance requirements

■■■■■ Relatively straightforward though hydraulic loading needs to be controlled to prevent the
loss of biofilm. Clogging of screens must also be controlled.

■■■■■ Maintenance of the turntable is required, as well as cleaning of stone filter media once
in five or seven years or more.

Additional treatment requirements

■■■■■ Pretreatment: Primary sedimentation is compulsory to avoid clogging of filter bed.
■■■■■ Posttreatment: Effluent requires secondary clarification.
■■■■■ Sludge treatment: Excess sludge production = 0.8 kg/kg of BOD removed. Thickening,

digestion, and drying are required.



109

Limitations and risks

■■■■■ Mechanical breakdown of the distribution arm is common; ponding resulting from
blockages due to excess biofilm growth can also be a problem.

■■■■■ High organic loadings can create anaerobic conditions on the filter, causing an odor problem.
■■■■■ Filter flies (Psychoda) may proliferate due to inadequate filter media moisture.

Management arrangements

■■■■■ Low-skilled manpower requirements under technical supervision.

How much does it cost?

■■■■■ Capital costs: Rs 13.2 million (US$0.32 million) per MLD capacity

Sources of further information

■■■■■ Arceivala, Soli J. 1998. Wastewater Treatment for Pollution Control, 2nd ed. Tata
McGraw-Hill Publishing Company Ltd.

Figure 18: Biological Trickling Filter

Part D: Toolkit

Screened and
degritted sewage

Sludge drying bed

Trickling
filter

Treated
wastewater

Digester

PST SST



A Guide to Decisionmaking: Technology Options for Urban Sanitation in India

110

Wastewater Treatment: Fluidized Aerated Bed (FAB) Reactor

What is it?

■■■■■ An aerobic process in which wastewater flows vertically upwards through a filter bed of
lightweight inert media at a sufficient velocity to ‘fluidize’ the bed. A bacterial biofilm
develops on the media particles and treats the wastewater as it passes through.

Where is it applicable?

■■■■■ Good for treatment of small to medium flows in congested locations. Being a closed
reactor, it is suitable for sensitive locations.

Mode of operation

■■■■■ High BOD removal with effluent concentration under 10 mg /l and high suspended
solids removal with effluent concentration under 20 mg/l.

■■■■■ Fecal coliforms removal for a two-stage FAB.
■■■■■ Electrical energy requirement rather low (between 99 to 170 kWh/MLD).

Additional treatment requirements

■■■■■ Secondary settling, sludge removal, thickening, and drying. Digestion is not required as
the sludge is stabilized.

Management arrangements

■■■■■ Straightforward operation but requires a skilled workforce.

Limitations and risks

■■■■■ Reliance on patented filter media.
■■■■■ Choking of reactor by floating plastic matter and of outlet by fluidized media. Excess

biomass growth or low hydraulic loads can result in blockages.
■■■■■ Long shutdowns may lead to septic conditions, and restart may involve a long

stabilization period.
■■■■■ Uncertain durability of media under varying climatic conditions.



111

How much does it cost?

■■■■■ Capital costs: Rs 5–200 million/MLD (US$0.12–4 million/MLD) for plants of 0.5–40 MLD
capacity. Filter media accounts for roughly one-third of the cost.

■■■■■ Operating costs: Rs 0.6–0.75 million/MLD/annum (US$14,000–18,000/MLD/annum).

Figure 19: Fluidized Aerated Bed (FAB) Reactor

Part D: Toolkit

Biogas

Effluent

Recycle

Influent

Fluidized
media

Flow
distributor



A Guide to Decisionmaking: Technology Options for Urban Sanitation in India

112

Wastewater Treatment: Upflow Anaerobic Sludge Blanket (UASB)

What is it?

■■■■■ Wastewater flows upwards through a blanket of flocculated biomass in a vertical
reactor containing anaerobic bacteria which break down carbonaceous organic matter.

Where is it applicable?

■■■■■ Best suited to higher strength wastewaters: blackwater and industrial wastewater, but
can also treat lower strength domestic wastewater.

■■■■■ Appropriate for medium-size wastewater treatment plants.
■■■■■ UASBs need less land than aerobic systems but require follow-up treatment to achieve

comparable performance in terms of COD/BOD removal.

Mode of operation

■ The upward motion of gas bubbles produced during anaerobic digestion causes
turbulence that enables mixing without mechanical assistance. Baffles at the top of the
reactor allow gases to escape but prevent outflow of the sludge blanket.

■ No external energy requirements in the reactor, thereby the process is not vulnerable to
power cuts.

■ Can bring down BOD of domestic wastewater to 70–100 mg/l and suspended solids as
low as 50–100 mg/l, but removal of nitrogen and bacteria is poor.

Additional treatment requirements

■■■■■ Pretreatment: Screening and degritting but no other form of primary treatment is required.
■■■■■ Posttreatment: Like other anaerobic treatment technologies, UASBs only provide partial

treatment and rarely meet discharge standards unless appropriate post-treatment is
provided. As yet, only a waste stabilization pond system has been found to be an
appropriate post treatment option.

■■■■■ Sludge production and treatment: Relatively low sludge production with good
dewatering characteristics. Requires thickening, drying, and safe disposal.

Operation and maintenance requirements

■■■■■ Careful monitoring and control of the reactor sludge levels and sludge withdrawal.
■■■■■ Frequent cleaning or desludging of distribution or division boxes and influent pipes.
■■■■■ Removal of scum and floating material from the settling zone.
■■■■■ Control of the flow rate is difficult for small units.
■■■■■ Prevent mixing of industrial effluents with toxic elements and sulfates or sulfides.

Management arrangements

■■■■■ Skilled supervision during start-up and for control of biomass levels in the reactor.



113

Limitations and risks

■■■■■ Long start-up and high initial oxygen demand of effluent during this period may cause
oxygen depletion in receiving water bodies.

■■■■■ Sensitive to seasonal temperature variations and low removal efficiency in winter.
■■■■■ Release of corrosive and odorous hydrogen sulfide and ammonia in the air.
■■■■■ Sludge washout from the reactor can result in instability leading to deteriorations in

treatment performance and very high BOD and total suspended solids in the effluent.

How much does it cost?

■■■■■ Capital costs: Rs 2.4–3.5 million/MLD (US$58,500–85,000/MLD) depending on the
capacity of the plant. Approximately 65 percent cost is of civil works and remaining
35 percent is for electrical and mechanical works.

■■■■■ Operating costs: Rs 0.07–0.15 million/MLD/annum (US$1,700–3,600/MLD/annum)
depending on plant capacity.

Practical experiences

■■■■■ 14 MLD domestic wastewater treatment plant in Mirzapur.
■■■■■ 36 MLD tannery wastewater treatment plant in Kanpur.
■■■■■ In India, see: Tare, Vinod, and Asit Nema. April 2006. Sewage Treatment through UASB

Technology—Expectations and Reality. 22nd National Convention on Environmental
Engineering, Institution of Public Health Engineering and IT-BHU, Varanasi, India.

■■■■■ Elsewhere: There has been considerable interest in the UASB as an appropriate form
of wastewater treatment in other developing countries, notably Brazil.

References and sources of further information

■ Bal, A. S., and N. N. Dhagat. April 2001. ‘Upflow Anaerobic Sludge Blanket Reactor: A
Review’. Indian J Environ Health,. 43(2):1–82. National Environment Engineering
Research Institute (NEERI).

Figure 20: Upflow Anaerobic Sludge Blanket (UASB)

Source: Integrated Approach and Replicability. March 1994. Indo-Dutch Environmental and Sanitary Engineering Project,
Kanpur-Mirzapur.

Part D: Toolkit

Influent pump
Sludge outlet

Effluent

Gas outlet

Sludge bed

Gas
Collector



A Guide to Decisionmaking: Technology Options for Urban Sanitation in India

114

Wastewater Treatment: Upflow Anaerobic Filter

Also known as fixed bed or fixed film reactor.

What is it?

■■■■■ Anaerobic filters provide additional treatment by bringing wastewater into contact with
active bacteria attached to media as the wastewater flows upwards through the filter.
Filter material, such as gravel, rocks, cinder or specially formed plastic pieces provide
additional surface area for bacteria to form a slime.